17/83/2084 ©9:82
| 1w ug Uiz

+441279726865 ANNE CAMPBELL PAGE B1/86
P Murray, Inc. 6153736798

Pp.1

- ALLUNNLWMAERED
ITEMS ARE INTERCHANG)
| WITH OPPOTITE SIDE

B

et 4nse -

s

ol o a2 o NOTE: ALWAYS USE DRIGINAL
T s how -'/1,_,, X ff_vla-gp;g{-, 2 EQUIBMENT PBARTS Ude of
. . , O .. farvice/replacement pasts |cther
Z{g /5 -8 0 than original equipment party may

vord your warrenty.,




PAGE ©2/86
L

17/03/20084 ©09:82 +441279726865 ANNE CAMPBEL

varis U8 UliZlp l'lur‘l"‘a:l, Ine. 61537357919 p.2

LIGHT GROUND ENGAGING TRACTOR MODEL 4518-2700

Key Key
No. | PantNo. Dascription Ne. ] PartNo. | Dascriptlen
1 300626 { Koy, gnition 17 120392 | Fiatwazher, 14 In.
2 48140 Locknut {Switch Par) 18 120380 Lockwashar, Spiit
3 138557 Lockwasher (Switch Part) 19 120375 | *Nut, Hox, 1/4-2D Tha,
4 300887 | Switch, ignition 20 1502 | Locknut, Hex, W/d-20 Thd,
5 302031 Fuse 21 187745 | “Scraw, Hex Hd. 1/4-20 x 3/4 In.
6 800620 | Wire Harness Assambly 22 . 53716 | Solsnokd
7 200133 | Ammater 2a 138485 | *Washer, Ext, & aprool, 5/16 In,
8 300255 | Bufb, Indicator 24 120368 | *Nut, Hex, 5/16-24 Thd,
] 35511 | Ground Wire 25 82570 | Lens, Hoadiight
10 52936 Battery 26 52572 Buib, Headlight
1 7851 '] Baftary Rod 27 || s2571 Bezel, Headlight
12 128216 | “Carrlage Boft, 5/16-18 x 5/3 In, 28 50668 | Scraw, Hax Wa Hd, No. 10-14x 1/2 In,
13 126203 "Carrlage Bolt, 174-20 x 58 |n, 29 57702 Lead Wire, Hua ight
14 271184 | “Nu, Keps, 5716-18 Thd, 30 [ 41482 Press Clip
15 271172 | "Nut, Keps, 1/4-20 Tha, 31 54838 | Ratainer, Wire
16 57552 J Brackat, Battery, Mold-Down 32 Englna Part

() S1angard Hardware lfemsg - May Bs Purchased Locally.

ALTERNATOR

8
32
:
w o Main frame
2 F Bwitch
TO -
sWITCH w oW
{5B277) qes
sv\zgcu NOTE: ALWAYS USE DRIGINAL EGUIPMENT PARTS Lise
1300220} of sarvicasreplacemant parts ather than atiginat equip
’ MEAL Parte May void vour wattany
14
! ! j 3 % : N .
S . % ; s .,‘ K Yooy % .
PP —— e T T
I




PAGE 83/86

17/83/2804 ,89;2 e 5141273726865 ANNE GAMPBELL
N i ‘ urra I .
H 95 Inc 6153736738 p. 3

LIGHT GROUND ENGAGING TRACTOR MODEL 4518-2700

ALL UNNUMBERED
ITEME ARE INYERCHANGEADLE
WITH OPPOEITE SIOF

B AR K 00 i R e o

s




PAGE ©6/86

ANNE CAMPBELL
17/83/2004 09:02, __r441279708065 8153738799 P.6
’ S itcuuatico gt s o . '
LIGHT GROUND ENGAGING TRACTOR MODEL 4518-270Q
Kay Key [
No. | Part No, Daacription No. ( Part No, Desczription
1 57361 | Chute Guard 45 | 68547 Decal, Cautioh
2 f 300473 Spring . 47 ' 88250 | Bracker tin HH,
3 200760 | Extenslon, Jdlar Ammn 48 53767 | Spting, Disehargs Chute
4 180077 [ *Screw, Hex ki, 81618 x 34 In, 49 57317 | Rod, Plvat
5 4401 Brackel, kilor . 50 57360 | Bracket, Plvey
68 360180 Shaovlder Bolt N 51 271184 *Nut, Keps, 5/16-18 Thd,
7 44108 Nut, Hex, Wide FI, 516.18 Thd. 52 57314 Skid Bar
8 120393 Flatwasher, 11/32 In. 5 126216 | *Camiaga Bok, EHE-18 The,
9 41471 Brake Pad 54 23763 | Wheol Axlo
10 41601 Rivet, Brake Pag 85 52584 Wheel, Dpck
11 896416 “Flatwashar, 378 in. 56 M74 Brackel, Whee! Mount, R.H.
12 1488 Locknut, 5/16-18 Thd. 57 35573 Scraw, Hex hd,(3/8-24 x 1 n,
13 34310 [ wpring 58 2483 | Formed Washg
14 1489 | Locknur, 8/8-16 Tha, 59 58212 | Blaga
15 271172 *Kaps Nut, 1/4-20 Thd, » EQ 200345 “Scraw, Hax Hd, 5/16-18 x 1 378 In,
16 300491 Idler Arm Assy, (In¢l. Nos, 9 g, ag) 81 45171 Wide Flanga Locknut, 5/16-18 Tha.
17 300844 | Retainer, Belt 62 58424 | Quilf Asspmbly
18 121954 | *Screw, Hex Hd, 174-20 x 2 In. 63 51445 1 Lockaut, Flange
19 300841 Pullay, idior 64 56385 Flalwasher
20 57325 Carriage Bolt, 3/8-18 x 2in, 65 56390 Pulley
21 122017 *Scrow, Hex Hd, 5/16-18 x 1 in, 86 51449 Spacer
22 58247 | Nut, Adjusting 67 49562 | Baari
23 58306 od, Deck Hitch 68 w0818 | Spacer, Tube
24 301081 Brackat, Dack Front 68 55547 Quilh
25 8260 | Hairpin Cotteb 70 50616 [ Dust sShioid
26 58815 [ LIt Suppon Plate 71 56425 | Sadaie & Shan Asgembly
27 35214 FlaiwaSher, 21/84 In, 72 120228 “Screw, Hex Hd, 8/16-18 x 5/8 in.
28 40885 Scrow, Taptie, 1/4-20 x 3/8 In. 73 300224 Quil Assembly
29 1502 | Locknut, 1/d-20 Th, 74 301378 | Spacar
30 300238 Belt Guard . 75 53380 Puliey
31 303247 Bisda Brake Assy. (Incl, Nos. 5 & 33) 78 301379 Spacer
32 300315 | Rod, Brake Release 77 58128 | Spacar, Tube
43 135624 [ Rivet, Brake Pad 78 58124 uill
34 1343 Idler Arm i 79 58165 Saddla & Shaft Assambly
35 300215 | Spring : 80 800142 v-Balt
36 300929 [ Pulley, Idier ° a1 5at2s | Qui Assembiy
37 41890 | Shoulder Ben a2 51445 | Wida Flange Locknut
a8 4107 | Flatwasher 83 300294 | Pultay Han
a9 45892 | Shaulder Bot- 84 50162 | Quil
40 120834 | "Scraw, Hex Hd, 5/18-18 X 1/2 In, 85 58122 | Saddle & Shatt As ambly
41 57318 Retainer, Bat 88 S06834 | Screw, Hex Hd, 5/18-18'% 7/8 n.
42 58251 Bracket, Lin M, az 300323 Blada, 9-5/8 Inch
43 | 58345 | Mower Deck 88 300103 | Bracket, Whael Maunt, L H,
44 | 300680 [ V Beh . 89 | 204532 | Blade, 9-5/8 Inch
45 68249 | Decal, Na Step 90 | 306973 | Brake Pad

(") Standard Hardware ttems - May Be Purchased Locaily,

13-




: 6865 ANNE CAMPBELL PAGE 04/06
17/03/2004 ©9:82 1441279726868 615373870 -

CRGUND ENBABINE

Scraw, Pan Hd, 5/
Washer, Curved, 1132
Bracket, Support, He

b 1. Suppert, Fek
Baaring, Flanged - 51 ; A’
Lock::.?t.r-le::?u-tf%f : il o I e -

7 Brackat, Hetalner ; p
s Pullay. ki

Knob, Clutch | éver A

] {Hand Grip, Haight Adjuet ,ay
'] 3 Knab, Helght Adjust Lever g
Spring, Melaht Adjust Lovar
Decal, Halght Adjust -

“Seraw, 'No. 10 x 1 I, %}mﬂ
Lockntt, Hex, 5/15-18 Thd. g 4
m)n. 5/16-18 Thd, 7%

120
»Painter, Helght Adjust Laves
- Actuatar Rod, Helght Adjust
Serow, Hox Wa Hd, Np, 8-3,

L

Lever Halght Adjust, »
| Pin, Clevl'gi'" Jwﬁ)’l




17/03/2004 @9:82 +d44127972
e e S V]

65865
rray, Inc,

ANNE CAMPBELL

8153738738

PAGE ©5/086

p.5

kit ol
D0 b

= Q 0 &ny
s YT S0

ks

Y R Ry bk

[y

% Support, LH
‘Scf‘:p:. Hesljﬁd.
LymmnmL_

:Lndﬂhhgahg-
Spacar; ;mg%;
%RM.B‘ ;ﬁ‘u@h

48 Pad, Pedalf
’-¥ Brake Padal Asse

Aié Suppon, Front i
Suopar, Front

16+18 Tha.}




